Villager'spare parts

EXPLODED PARTS LIST

Year: 2015

Page(s):1/1

VS 53 P - Mower assembly

o g
&
L)
-~
a
No | Code Name Qty [ No | Code Name Qty
1 Engine 25
2 Handlebar & Console 26
3 Mower Deck & Drive Assembly 27
4 Blade Assembly 28
5 29
6 30
7 31
8 32
9 33
10 34
11 35
12 36
13 37
14 38
15 39
16 40
17 41
18 42
19 43
20 44
21 45
22 46
23 47
24 48




Villager'spare parts

EXPLODED PARTS LIST

Year: 2015

Page(s):1/1

VS 53 P - Handlebar & Console

No Code

Name

Qty | No

Code

Name

Qty

Flat Washer 6mm

Nylon Insert Lock Nut M6mm

Phillips Hd Screw M6x40mm

013269

Knob Nut M8mm

013290

Bolt, Handle

10 | 031470

Lower Handle

32 | 025819

Throttle Control Assembly

Bolt M6*50

38 | 025832

Bracket for handle

Cable clamp

51 | 031471

Upper Handle

52 | 031469

Flywheel Brake Lever

53 | 017736

Cable Unit

Rope Guide




Villager’spare parts

Year: 2015

EXPLODED PARTS LIST Page(s):1/1

VS 53 P - Mower deck & drive assembly

No | Code Name Qty [ No | Code Name Qty
11 | 013274 |Rear Guard 44 | 020729 [Right bracket weldment
12 Hair Pin 45 | 020730 |Left bracket weldment
14 Washer 6 47 Wheel cap

15 Nut M6 48 Bolt M8x16

16 Washer

17 Bracket Seam 2

18 | 020732 |Cutting Height Adjustment Lever

19 Bell Washer C25-1

20 Shoulder Screw

21 | 020724 |Bearing

22 Washer 8

23 Nut M8

24 Bolt M8x20

25 | 020733 |Mower Deck

26 Bracket Seam 1

27 | 031396 |7"wheel

28 Bolt M8x35

29 Wheel cap

30 | 020735 |Side Discharge Chute

31 | 036046 |Mulching Plug

35 connection plate

36 support column

37 Bolt M8x75

41 | 020723 |8"wheel




Villager’spare parts

EXPLODED PARTS LIST

Year: 2015

Page(s):1/1

VS 53 P - Blade assembly

No Code Name

Qty [ No | Code

Name

Qty

34 | 025856 |Blade Adapter

40 | 013293 |21" blade

42 Washer

43 | 031398 [Bolt 3/8-24UNFx1-3/4




	Mower assembly.pdf
	Handle bar and console.pdf
	Mower deck and drive assembly.pdf
	Blade assembly.pdf

